
             

   

 

 
Current Issue: Natural Resources and their Management 

 
White Bellied Sea Eagle at Chiwla Beach, Malwan Coast, Maharashtra 

(It signifies the presence of fish in the sea)         
  Photo Courtesy: Mr. Sunil Belvekar, SIES- IIEM Alumni (PGDSEM 2013- 2014) 

CONTENTS 
 
Air Pollution and its Monitoring: Role of 

GIS  

Saumya Singh                                      ---  02 

 
Indian Initiatives for Environment 

Conservation 

D. V. Prabhu                                         --- 03 

 
Critically Endangered Fauna of India 

Forest Owlet (Heteroglaux blewitti) 

Sunil Belvekar                                      --- 06 

 
Approach on Indian Companies’ Climate 
[...]
thoroughly and identify areas where 

reduction of water consumption is 

possible. 

2. Identify the process where reduction of 

pollution load is possible by changing 

raw material or adopting cleaner 

manufacturing process. 

3. Proper analysis of various streams 

especially targeting the contaminants 

which are process specific. 

4. Identify streams that can be segregated 

and treated economically.  For example, 

in electroplating, the rinsed water can be 

segregated and treated for recovery of 

plating metal. This not only reduces the 

overall cost of recycle but also facilitates 

the recovery of valuable products from 

the waste water stream. 

5. Identify effluents which are relatively 

clean and can be treated with simple 

processes so that they can be recycled 

internally without letting the water out 

into an effluent treatment plant.  

6. Identify the quality of water required at 

various manufacturing stages. For 

instance, steam generation may require 

high quality water and washing or 

cooling water make-up may not require 

high quality water. It is always 

economical to design a recycle system to 

produce water suitable for lower end 

usage. 

7. Select a technology that is easy to 

implement, operate, maintain & service. 

8. Look for the availability of spare parts 

that may be needed in the future. 

9. Reliability of performance in the long 

run is extremely important. 

10. Low in operating cost. 

11. Good service network of the plant 

supplier. 

 

Recycle Technologies 

Any waste water recycling plant requires 

four stages of treatment as follows: 

1. Effluent treatment 

2. Tertiary treatment 

3. Advanced tertiary treatment 

4. Zero liquid discharge 

 

Effluent Treatment 

For a good effluent recycle system, a good 

effluent treatment is a pre-requisite. Unless 

we remove the easily removable pollutants 

with cost-effective methods, it would be 

difficult to recycle the effluents 

economically. Usually effluent treatment 

plants (ETPs) are designed to meet statutory 

requirements for disposal. When recycling is 

considered, the ETP should also be designed 

considering overall requirements of 

treatment. For example, in India, disposal 

standards do not require complete removal 

of nutrients and dissolved salts. But, when 

we are installing a downstream reverse 

osmosis system, it is better to remove 



The Environment Management, Vol. II, Issue I, Jan – Mar, 2016  12 
 

nutrients and dissolved salts in the biological 

system of the ETP. This will help reduce 

fouling of the reverse osmosis system.  

There are different technologies available 

for effluent treatment to remove different 

pollutants. The table below lists some 

generic technologies applied in effluent 

treatment. 

Effluent Treatment Technologies (Primary and 

Secondary) 

Pollutant Treatment Technology 

Floating 

matter 

Manual bar screens, mechanically 

cleaned screens, drum screens, etc. 

Grit  Manual grit chambers, aerated grit 

chambers, deaerator, etc. 

Oil & grease Oil & grease traps, API oil separators, 

TPI oil separators, dissolved air 

floatation (DAF) systems, tubular ultra 

filtration, etc. 

Acidity/alka

linity 

Neutralisation using acid/alkali dosing 

Suspended 

solids 

Clarifiers, clariflocculators, high rate 

solids contact clarifiers (HRSCC), 

lamella clarifiers, tube settlers, DAF, 

ultra high rate clarifiers, pulsating 

clarifiers, etc. 

BOD/COD/

NH4/TKN/T

P/Phenol/C

N/SCN 

Biological systems such as activated 

sludge process, trickling filters, 

sequential batch reactors (SBRs), 

membrane bio-reactors (MBRs), etc. 

Heavy 

metals 

Precipitation using solid contact 

clarifiers, ion exchange processes, 

membrane systems for metal recovery, 

etc. 

Toxic 

substances 

 

Different treatment technologies are 

adopted based on the nature and 

concentration of toxic substances. For 

example, phenols can be removed with 

biological systems at low concentrations 

whereas chemical oxidation may be 

required for higher concentrations. 

Recalcitrant 

compounds/

COD 

Photo-chemical oxidation is used to 

remove or break recalcitrant and 

complex organics such as phenols, 

benzene, pesticides, etc. 

 

Tertiary Treatment 

Treatment beyond disposal norms for 

reusing effluents for low end usages is 

called tertiary treatment. It acts as 

pretreatment to advanced treatment for 

complete recycle of effluents. Following 

table enlists some generic technologies 

applied in tertiary treatment. 

Tertiary Treatment Technologies 

Pollutant Treatment Technology 

Turbidity Gravity sand filters, pressure sand 

filters, dual media filters, multi media 

filters, continuous sand filters, auto 

valveless filters, etc. 

Bacteria Chlorine dioxide, chlorination, 

ozonation, ultraviolet sterilisation, 

mixed oxidant systems, etc. 

Colour Oxidation, precipitation, adsorption,  

nanofiltration, etc. 

Residual 

chlorine 

Activated carbon filtration, dosing of 

reducing agents, ultraviolet treatment, 

etc. 

Advanced Tertiary Treatment 

Further treatment of secondary treated 

effluents is required for conforming to the 

requirements of high end usages (boiler 

feed, process, etc.) of treated water. 

Following are some of the technologies 

available to remove various pollutants in 

advanced treatment: 

Advanced Tertiary Treatment Technologies 

Pollutant Treatment Technology 

Hardness Chemical precipitation, ion exchange 

softeners, nanofiltration, etc. 



The Environment Management, Vol. II, Issue I, Jan – Mar, 2016  13 
 

Silica Chemical precipitation, ion exchange 

processes, reverse osmosis, etc. 

Turbidity, 

SDI 

Sand or multimedia filtration, ultra 

filtration, microfiltration, etc. 

Dissolved 

solids 

Reverse osmosis systems, ion exchange 

processes, electrodialysis, etc. 

 

There are various other technologies which 

are contaminant and end use specific such as 

fluoride removal. 

Zero Liquid Discharge Treatment 

(Evaporation and recovery of waste water 

containing highly soluble salts) 

The highly concentrated reject from the 

process is further treated in multi effect 

evaporator (MEE) system generally after 

reducing dissolved salts by RO processes 

and the advanced tertiary treatment. 

The MEE process uses either mechanical or 

thermal vapour compression using forced 

circulation evaporators, falling film 

evaporators or in combination. Thus, 

evaporation is increasingly considered for 

the treatment of refinery and downstream 

petrochemical waste water to recover more 

than 95% of water, or as a part of the zero 

liquid discharge (ZLD) process. 

Water Management in Refinery - Case 

Studies  

1. Reliance Industries Limited 

 

Reliance Industries Limited (RIL) has 

enhanced the capacity of the Jamnagar 

Refinery to 12,00,000 barrels per stream per 

day (1200 KBPSD) with the commissioning 

of the Jamnagar Export Refinery Project 

(JERP) in Gujarat. 

Waste water treatment is carried out in a 

dedicated state-of-the-art completely 

automated and PLC operated effluent 

treatment plant supplied by Ion Exchange. 

The effluent treatment area is designed to 

contain and treat all internal process/utility 

waste water and storm/fire water with the 

objective of zero discharge from the new 

refinery complex. The treated water is 

recycled back as cooling tower make-up and 

partially used as process water after reverse 

osmosis treatment to the high total dissolved 

solids treatment train or guard tanks, as 

required. Effluents are segregated into four 

identical waste water streams designed for a 

treatment capacity of 500 m
3
/h each and 

maximisation of reuse. 

The scope of treatment also includes three 

by-product streams generated during the 

treatment of refinery waste water (skimmed 

or slop oils, oily sludge and biological 

sludge). Skimmed oil is chemical and heat 

treated, with recovered oils transferred back 

to the refinery for reprocessing. 

Each of the above streams employs identical 

equipment for treating effluents, namely: 

- Free oil removal facilities including pre-

deoiler and API separators with 

continuous oil skimming and sludge 

removal facilities 

- Dissolved air flotation (DAF) unit 

- Two stage biological treatment 

- Clarification 

- Dual media filtration 

- Activated carbon adsorption 

- Disinfection – with chlorine and chlorine 

dioxide 

The effluent treatment plant is treating 100 

per cent effluent generated by the refinery 

since its commissioning in December 2008 

and consistently produces treated effluent 

(pH 6 - 8.5, sulphide < 0.5 ppm, COD < 50 



The Environment Management, Vol. II, Issue I, Jan – Mar, 2016  14 
 

ppm, oil and grease < 5 ppm, phenol < 0.35 

ppm) meeting guaranteed parameters for 

reuse for various applications mentioned 

earlier. 

2. Chennai Petroleum Corporation 

Limited 
 

The ZLD plant for the 3 MMTA expansion 

at Chennai Petroleum Corporation Limited 

(CPCL) uses advanced membrane processes 

to reuse water for its process requirement. 

CPCL, during its expansion, increased the 

crude refining capacity at Manali by 3 

million metric tonnes per annum. As part of 

this 3 MMTA expansion project, a new 

effluent treatment plant (ETP-III) treats 

effluents generated from the refinery project 

to meet the MINAS standard. With a view to 

conserving water, a new zero discharge 

plant (ZDP) was designed and constructed 

by Ion Exchange. This plant treats the 

treated water from ETP-III to enable use of 

the treated water as make-up to the 

demineralisation plant. The capacity of the 

ZDP is 200 m
3
/h. The plant was 

commissioned in 2005 and is operated and 

maintained by Ion Exchange. 

 

3. Indian Synthetic Rubber Limited 

 

Another such example of ZLD is for Indian 

Synthetic Rubber Limited (ISRL). Three 

streams containing 3000 m
3
/d process 

effluent along with 360 m
3
/d cooling tower 

blow down and 240 m
3
/d DM plant effluent 

are being treated through primary, 

secondary, tertiary and advanced tertiary 

treatments. The final reject (from RO) is 

being treated in thermal MEE, thereby 

achieving the objective of > 95 per cent 

water recovery and ZLD. 

Conclusion  

Waste water recycle and ZLD is mandatory 

for many industries because of water 

scarcity, legislation, rising water costs, 

unreliable water supplies, environmental 

requirements from buyers in case of 

exporters, etc. ZLD also gives enormous 

importance to sludge management (which is 

not discussed in this paper and which needs 

separate attention). Apart from these 

reasons, industries now identify recycle and 

ZLD as their social responsibility for 

environment friendly manufacturing of 

goods.  

Many technologies are now available for 

managing industrial waste water and other 

waste. It is of utmost importance to involve 

environment management specialists right 

from the planning stage of the project so that 

the best optimum solutions can be 

developed. Priority should always be given 

to source reduction and product recovery 

rather than end of pipe waste water 

treatment and expensive methods of ZLD. 

Right technologies should be adopted for 

recovery and recycle of water from waste 

water. Final effluents which cannot be 

recycled should be treated and disposed of 

in an environment friendly way. 

Ion Exchange provides a range of cost-

effective technologies. These match the oil 

and downstream petrochemical’s needs for 

efficient liquid waste treatment, recycle of 

treated water and zero liquid discharge 

objectives through tailor made solutions. Ion 

Exchange can provide advice on the right 

technology solution through water audit of 

the project/plant.   

 

 



The Environment Management, Vol. II, Issue I, Jan – Mar, 2016  15 
 

 

 

 

 

Water scarcity is one of the most serious 

global challenges of our time. Presently, 

over one third of the world’s population 

lives in water stressed countries and this 

figure is predicted to rise to nearly two third 

by 2025.  

There are several methods to alleviate the 

stress on water supply including water 

conservation, repair of infrastructure, 

improved catchment and distribution 

systems. The only method to increase water 

supply beyond what is available from the 

hydrogeological cycle are desalination and 

water reuse. Desalination is removal of salts 

from water such as sea water so as to get 

freshwater for drinking and industrial 

purposes. It is also found to be advantageous 

in the recovery of water from waste streams. 

There are two basic methods of desalination: 

thermal desalination and membrane 

desalination. Thermal desalination uses heat, 

often waste heat from power plants or 

refineries, to evaporate and condense water 

to purify it. Membrane based Reverse 

Osmosis method makes use of 

semipermeable membranes and pressure to 

remove salt and other impurities from water.  

Desalination technology lacked popularity in 

the beginning because of its significant use 

of energy. In many arid areas of the world, 

however, cost to desalinate saline water is 

less than other alternatives that exist. 

Desalinated water is used as the main source 

of municipal supply in many areas of the 

Carribean, North America and the Middle 

East and desalination facilities exist in about 

120 countries around the world.  

 

 

 

 

 

 

Many factors enter into the capital and 

operating costs for desalination: capacity 

and type of plants, plant location, feed water 

quality and quantity, labour cost, energy 

cost, financing cost, ease of concentrate 

disposal, level of instrumentation/ 

automation and plant reliability. The 

production cost for a sea water desalination 

plant varies between Rs. 40-50/m
3
 whereas 

the production cost of desalted water from 

effluent varies from Rs. 15-50 /m
3
 

depending upon the TDS load in the effluent 

stream. India has 33 % scarcity of fresh 

water. Desalination technology has been 

useful in water scarce areas like Gujrat, 

Rajasthan, Tamil Nadu and Andhra Pradesh. 

Government support from centre and some 

states have contributed enormously in 

growing demand for desalinated water in 

India. Today there are more than 1000 

desalination plants of various capacities 

ranging 20 m
3
/day to 1,60,000 m

3
/day in the 

country. Gujarat was once considered a 

water scarce state but the initiatives of the 

Gujarat government; the state has the 

maximum desalinated water generation 

capacity in the country.  Similarly, Tamil 

Nadu is the second highest desalinated water 

generating state contributing 24 % in total 

desalinated water capacity. Increasing 

population, industrialization and demand for 

fresh water has been driving Indian 

desalination market which is set to grow at 

CAGR of around 22 % for next five years. It 

is estimated that desalination technology 

will witness phenomenal growth in the 

coming years. 

Desalination of Sea Water: A Sustainable Solution for 

Water Crisis  
 

Devayani Savant and C. Srinivas 
SIES - Indian Institute of Environment Management,  

Plot- 1E, Sector- V, Nerul, Navi Mumbai, 400706 

E mail: devayanis@sies.edu.in, srinivasc@sies.edu.in 

 

  



The Environment Management, Vol. II, Issue I, Jan – Mar, 2016  16 
 

 

 

 

The history of agriculture in India dates back 

to the Rigveda. India being an agriculture-

dominant country produces more than 500 

million tons of crop residues annually. These 

residues are used as animal feed, for thatching 

of homes, and as a source of domestic and 

industrial fuel. A large portion of unused crop 

residues are burnt in the fields primarily to 

clear the left-over straw and stubbles after the 

harvest. The burning of agricultural residues 

leads to significant emissions of chemically 